

23173
Slide and Hide

The supplier to ROMPA (and manufacturer) of the **Slide and Hide** has provided a test certificate dated October 2011 stating that the product has been tested and found to comply with:

EN71-1:2005+A9 Physical & Mechanical

EN71-1:2005+A9 Labelling (excluded)